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Spare patrts list for RPS566

Pos no |Reference no CN Description English name QTY
1 GB/T5783-1986  |4h/NAik 2 THIIZ M Hex Washer Screw M8x14 6
2 8145-765001 I 7K JHiA Bearing Housing 2
3 8210-765001 TR K Plastic Bearing 2
4 8101-765106 WRHEE Auger Spacer 2 2
5 8334-765001 W E Auger Spacer Shaft Sleeve 8
6 303180409/ Ny A IR S Two-Stage New Right Auger Welding 2

6,1 8231-7659011-01 |4t Right Auger Impeller 1
6,2 8231-7659011-02 |#it v oW Auger Central Steel Pipe 1
7 8101-765105 WRHEE— Auger Spacer 1 4
8 @19xp32x7 B AR Grease Plug ®19x®32x7 2
9 303090031 | A kw%e4E Right Worm Gear Case 1
10 303020142 5 Sk b2 e Square Head Bolt 2
11 8334-765008 IS Hh = Worm Gear Shaft Sleeve 2
12 303090033 |kxkt Worm Gear 1
13 GB/T1099-1979 2 [ Woodruff Key 5x7.5x19 1
14 8208-765002 W A 2 A Flat Washer 1
15 303090032 7c ke 46 Left Worm Case 1
16 GB/T5783-1986 ANTS A S TS A Hex Washer Screw M6x18 6
17 8081-765908 INAU 2238~ F 4 e Two-Satge 22" New Auger Spacer Shaft 1
18 BC-203709-ST TRVAER K Ball Bearing Gb/T276-1994/6001Z 1
19 BC-203709-ST TRV ER K Ball Bearing Gb/T276-1994/6904Z 1
20 8202-765003 IR e A 24 P Worm Gear Case Washer 1
21 BK-203510-ST HE S BR A& Thrust Bearing Gb/T 301-1995/51104 1
22 8208-765003 B AR 4 Grease Plug ®20x®35x7 1
23 303160314 | kst Worm 1
24 303160355| %44 Shear Pin 4
25 8NG-6D Bt IERE (ISR Nylon Lock Nut M6 4
26 3031804 10|/NBUE H A i e I8 5 Two-Stage New Left Auger Welding 2
26,1 8231-7659010-01 |t ert A Left Auger Impeller 1
26,1 8231-7659011-02 |4 Jo b Ca4W 55 Auger Central Steel Pipe 1
27 8PB06-35B P [ A Elastic Cylindrical Pin ®6x35 2
28 303180702A ARG Impeller Welding 1
28, 1 |2173-7659C01 PR B JBE Impeller Base 1
28,2 2092-7659C02A KHEE Impeller Casing 1




28,3 2408-7659C02 B B Impeller Blade 3
28,4 2231-7651C01 XU T 58 5 Impeller Strengthening Rib 3
29 2226-765901 560/NUE SR 560 Two-Stage Snow Shovel 1
30 8NG-8D LT PR RE (k) Nylon Lock Nut Gb/T6182-2000/M8 4
31 8SLJD08-16D a5 Sk 7 SRR Cup Head Square Bolt Gb/T12-1988/M8x16 4
32 GB/T6182-2000 LT PR RE (i Sk) Nylon Lock Nut M8 4
33 8341-765901 INRUD N R Skid Shoe 2
34 8SLJD08-16D a5 Sk 7 SRR Cup Head Square Bolt Gb/T12-1988/M8x18 4
35 2004-7651D01 229~f KHLEEE A 22" Housing Welding 1
35,1 8006-7651D01-03 | 2=k Left Side Plate 1
35,2 8006-7651D01-01 |[ajki Middle Plate 1
35,3 8006-7651D01-02 |45k Right Side Plate 1
35,4 8006-7659D01-04 /5[ Back Cylinder 1
35,5 8006-765901-05 |44/ [&] 5 i Left Fixed Seat 1
35,6 8006-765901-06 | #EfAA & 5 i Right Fixed Seat 1
35,7 8006-765901-08  |/NAUE H E 1L Two-Stage Snow Chute 1
35,8 8006-765901-09  |/NIE [ 5 A Two-Stage Fixed Plate 1
35,9 8006-765901-10  |/NIE [ 5 R Two-Stage Fixed Seat 1
35, 10 [8006-765001-09 | st se i e Welding Bolt 3
35, 11 |GB/T6170-2000 A E )R AE ) Normal Thickening Nut M8 4
35, 12 [8006-765001-10  |JAHLHEFRIBEA S b2 e Welding Outer Six Angle Bolt M10x20 1
35,13 |8101-765005 R Spring Bracket 1
36 8202-765002 T 2 Bl Auger Washer ®20xdP32x2.5 1
37 8202-765902 #E Washer Sleeve 3
38 BH-204731-STO1  |4hekif R4 & Ball Bearing Gb/T7810-1995 1
39 8186-765001 A AR Bearing Platen 1
40 GB/T6182-2000 VLB RE (k) Nylon Lock Nut M8 3
41 8122-765901 NI R=M 5 Two-Stage Auger Pulley 1
42 GB/T1096-2003 |4k Flat Key C6X18 1
43 8WF-08D V4 [EGB/T96.1-1985 Flat Washer 1
44 GB/T5783-1986 |4h/\MAIZHEM8%x25 Hex Washer Screw 1
45 302040032| [R5 720 (5M14414,5515mm) Synchronous Belt 1
46 302040014 |/NSEEHA T i Two-Stage V-Belt 1
47 8SFDD06-12D AN 2L i = £ 2Lk 12K GB/T6564-2000 |Hex Washer Screw M6x12 6
48 2025-7659D01 KRR Large Bottom Plate 1
49 8281-765501 A A Latch Assembly 2




50 8021-765908A 139 ~]Ed i 13" Normal Wheel 2
51 203050140 BwrIEE Wheel Spacer 2
52 8334-765503 NI E Six Side Bushing 2
53 8081-765501 /NI )R Small Hp Shaft 1
54 8PB50-30B P [ K45 GB/T879.1-2000 Elastic Cylindrical Pin 5x30 1
55 GB/T1099-1979 |} % Woodruff Key 5x7.5x19 1
56 2154-7659D01 Rk Big Gear Wheel 1
57 8CC-19B HH P4 E D19 Retaining Ring For Shaft 1
58 8206-765004 S n 412457 M6 Guide Wheel Screw 1
59 8121-765005 S Guide Pulley 1
60 8NG-06D B FA 12 £+ GB/T6182-2000 Lock Nut M6 1
61 GB/T5783-1986 |4/ ff 2 4e Hex Washer Screw M8x20 4
62 8WS-08D kB GB/T93-1987 Washer ®8 4
63 8WF-10D P38 GB/T96.1-1985 Flat Gasket ®8xd18x2 4
64 2030-7659D01 WLFE IR A Frame Welding 1
64.1 |2030-7659D01-01 |HL5H Frame 1
64.2  [8144-765001-02  |HL4HZEHE Frame Screw 10
64.3 |8SFDD08-40D AN IE M GB/T5783-1986 Hex Washer Screw M8x40 4
65 203020362A R XA A Fork Turntable Assembly 1
66 8PA25-30D JFI145GB/T91-2000 Cotter2.5x30 1
67 GB/T5783-1986 YAV R ALY Hex Washer Screw M6x16 4
68 GB/T5783-1986 ANTS TR 2 THNEAE Hex Washer Screw M8X20 4
69 2046-7659D03 THF Lower Handle 2
70 303200012 AT fr Lk =ik Down The Snow Cable Assembly 2
71 303200050 F 477 fir e = ik Down The Drive Cable Assembly 1
72 8186-755104 DB7551 47 $i 28 &L ik Db7551 Shift Cabel Assembly 2
73 3030701428 Hx Adjustable Plate 2
74 303200001 |47 & _EHr 2R sk Up Drive Cable Assembly 1
75 303200002 F47155 F7 2k s ik Up Auger Cable Assembly 1
76 8005-765001 hkE Cable Cover 2
77 8NG-08D 12 £}GB/T6170-2000 Screw 4
78 8313-501301A ekl Knob 4
79 8WT-08D ¥ GB/T860-1987 Cupped Washer ®8 4
80 8SFDD08-45D TIIEF:GB/T5783-1986 T-Screw M8x45 4
81 8025-755101 Hk Plug 2
82 2046-7659D01 Je BT Left Up Handle 1
83 8SLJD08-40D a5 Sk 7 SRk GB/T12-1998 Cup Head Square Bolt M8x40 4
84 8NG-8D 5L HB A R REGB/T6182-2000 Lock Nut M8 4




85 8NA-06D01 &R REGB/T93-1987 Screw M6 2
86 8063-755102 WHLE EE(D) Trigger Ficxe Cover 2
87 8181-710801 T BEERRAL Left Operation Trigger 1
88 8063-765701 EFE Handel Cover 2
89 ARk A BURET -k Screw 4
90 2232-7651D01 PYAL TR IR S Panel Welding 1
90.1 BEFE Screwm8X45 1
90.2  |8181-765005 A7 e 2 S Drive Cable Holder 1
90. 3 8181-755103-04 RS AR Panel Support Column 1
91 VEETH AR R GB/T6182-2000 Lock Nut M8 1
92 8342-765701 &= Pul-Out Piece Spring 1
93 8044-755104 IV Gear Trigger 1
04 |Rk6x30mm |fo i e ST Screw :
95 8WF-06D SR Flat Washer ®6x®22x2 1
96 8SJAB50-14B A [ Sk 5 B ET STE5x14 Screw Gb/T9074.18-1988 1
97 8063-765704 BHOFHL (F) Operation Handle 1
98 8142-765701 HH W A ) s o A Chute Cap Rotation Control Plate 1
99 P Flat Washer ®8xd18x2 1
100 2046-7659D02 A LEFE Right Up Handle 1
101 8181-710802 HEAERHL Right Operation Trigger 1
102 8SFDDO06-40D AN7S A IEFEGB/T5783-1986 Hex Washer Screw M6X40 2
103 “ZH168FB Zs 168Fb Engine 1
104 8NG-08D i@ IEEFGB/T6182-2000 Screw M8 4
105 8WS-08D FPEIEGB/T93-1987 Washer ®8 4
106 8WF-10D “F2E GB/T96.1-1985 Flat Washer ®8xp18x2 4
107 8W0-081505D WY GB/T97.1-1985 Serrated Washer ©8 1
108 8343-765901 R Belt Keeper 1
109 8WF-08D P EGB/T97.1-1985 Flat Washer ®8xd18x2 2
110 8WS-08D FPEIEGB/T93-1987 Washer ®8 1
111 Hh7S B GB/T5783-1986 Hex Washer Screw M8x30 1
112 303160432 BRET Washer 1
113 8122-765001 IN[EE A R Small Synchronous Pulley 1
114 8122-765902 INE e Small Pulley 1
115 8334-765011 DB76501 #k Db7650 Adjustable Washer 1
116 G P4 GB/T1095-2003 Flat Key 4.7x70 1
117 8WF-08D i [E GB/T96.1-1985 Flat Washer d8x®28x3 1
118 518 E i E AN IR GBIT5783-1986 Hex Washer Screw M8x35 1




119 8202-765002 i Auger Washer ®20x®32x2.5 1
120 8334-765901 [F] 20y 0 R R B Synchronous Belt Shaft Bushing 1
121 8SLJD08-40D a5 Sk 7 SRk GB/T12-1998 Cup Head Square Bolt M8x40 1
122 8342-765902 JEE P50 S By Friction Disc Bracket Ring 1
123 8063-765901 g B AT Tensioning Wheel Sleeve 1
124 DB86115k' K HE Db8611 Tensioning Wheel Assembly 1
125 303030077 15T B A SR FEMB Lock Nut Gb/T6182-2000 1
126 8SFDD08-30D ANTS T 2 THNEFE M8 %30 Hex Washer Screw Gb/T5783-1986 1
127 8WF-08D P GB/T96.1-1985 Flat Washer ®8x®28x3 1
128 8181-765003 INGRERR Small Tensioning Plate 1
129 8063-765902 N AR Small Tensioning Plate Bushing 1
130 8CC-35B 4B GB/T894.1-1986 Retaining Ring For Shaft ®35 1
131 8331-765002 XA Fork Riveting 1
132 8334-765502 BRANTE Square Cover 1
133 303030087 15 2L TR SR FEM6 Lock Nut Gb/T6182-2000 6
134 302100001 | BEHEEE#E ik B8l Friction Disc Rubber Ring 1
135 8024-765008A PR P dep Sfe % 1 Friction Keep Plate 2
136 8SFDDO06-12D GRS FAE L TR MEXx 12 Hex Washer Screw Gb/T5783-1986 6
137 303020105 AN N A IEAEM10x20 Hex Washer Screw Gb/T5783-1986 1
138 i 11 B R Y Bk 4 K 6203-ZN Ball Bearing Gb/T 276-1994 2
139 303160044 | %675 75 il Wheel Style 6 Squre Shaft 1
140 8WF-010D T @10x(p20x%2 Flat Washer Gb/T96.1-1985 1
141 8NG-10D FfaigeE (BESk) M10 Nylon Lock Nut Gb/T6182-2000 1
142 8SFDD06-12D ANTS TR THEFEM6X12 Hex Washer Screw Gb/T5783-1986 1
143 8WF-6D P8 GB/T96.1-1985 Flat Washer ®6xd16x2 1
144 8063-765008 PR 2 et In kA Friction Disc Bracket Shaft Bushing 1
145 8292-765006 JEE P et n A Friction Disc Bracket Welding 1
145,1 |8292-765006-01 |7 Znh Support Shaft 1
145,2  |8292-765006-02 |37 Zi4% Supporting Plate 1
146 8063-765008 PR 2 et In kA Friction Disc Bracket Shaft Bushing 1
147 8WF-12D P B 12xp24%2 Flat Washer Gb/T96.1-1985 2
148 8087-7659D01 PPk RS Gear Shifting Fork 1
148,1 |8087-7659D01-01 |3k X % Fork Shaft 1
148,2 8087-765001-02 N B Minor Axis 1
148,3 |8087-765001-03 $h X Fork Plate 1
149 8342-765902 PR P et~ Iy Friction Disc Bracket Ring 1




150 8WF-10D 12 p10xp22x2 Flat Washer Gb/T96.1-1985 1
151 8WS-10D AP A E D10 Washer Gh/T93-1987 1
152 8NG-10D A 12 FEGB/T6170-2000 Nuts - Fine Pitch Threadm10X1 1
153 8342-765903 INKUE Kk Bt by Two-Stage Large Tension Spring 1
154 8NG-10D FfaigeE (BESk) M10 Nylon Lock Nut Gb/T6182-2000 1
155 LB R EE (BBSk) M8 Nylon Lock Nut Gb/T6182-2000 1
156 DB76595k E# 4 & Db7659 Tensioning Wheel Riveting 1
157 8063-765901 i B A Tensioning Wheel Sleeve 1
158 8181-765901 NI Rk R Two-Stage Big Tensioning Plate 1
159 8SLJD08-40D e [7] Sk T7 #iE FEM8x 40 Cup Head Square Bolt Gb/T12-1998 1
160 8WF-10D PR Flat Washer ®10x®20x2 3
161 8SFDDO06-12D T ALY 4 GB/T5783-1986 Cross Recessed Countersunk Head Bolt M6x12 2
162 8141-765001 Ly SINREEE Plastic Snow Shovel 1
163 8321-765001 EEF R Snow Shovel Rack 2
164 303030087 AT PR EE (BIRSL) M6 Nylon Lock Nut Gb/T6182-2000 2
165 BC-174012-ST RIAER 7K 62032 Ball Bearing Gb/T 276-1994 2
166 8086-765003 KA 5 Synchronous Pulley Shaft 1
167 8SEADO06-10D + A Sk 24T GB/T819.2-1997 Cross Recessed Countersunk Head Tapping Screwsm6x10 6
168 303090030A 0 el Wheel Ring 1
169 8122-765005 KEZH Synchronous Pulley Shaft 1
170 8SFDD06-12D HEIS FEE 2T = A SRR EMBx 12 Screw Gb/T6564-2000 2
171 2008-7659D02 ) Belt Cover 1
172 8SFDD06-16D AN N A IEREM6E%16 Hex Washer Screw Gb/T12-1988 3
173 303030087 EEI PR R CBIRSK) M6 Nylon Lock Nut Gb/T6182-2000 3
174 8292-765903 HE OREES Snow Bucket Rocker Welding 1
174,1 8292-765903-01 P B Support Ring 1
174,2 8292-765903-02 i Rocker 1
175 8186-765903 B Lock Washer 1
176 8NG-04D Je B IR REM4 Nylon Lock Nut Gb/T6182-2000 4
177 8SFDD04-18D TR SK AL M2 4T GB/T5783-1986 Cross Recessed Countersunk Head Bolt M4x18 4
178 8NG-08D Jin )5 Ji #% R GB/T6170-2000 Thickening Normal Nut 2
179 8313-501301A JiesH Knob 2
180 8WF-10D “F 8 GB/T96.1-1985 Flat Washer ®8x®18x2 2
181 8SLJD08-30D J7 #2FEGB/T12-1998 Square Bolt M8x30 2
182 8087-501201 O Chute Connection Pin 1
183 8104-501202 FHER Up Chute 1
184 8104-501203 ] Middle Chute 1
185 8144-765904 L= Ring 1
186 8144-765903 Te e 4 Rotating Disc 1
187 306010034 0 Fastener 2




188 8292-765904 LA TR Safety Bracket
189 8204-711001 AT B I P Safety Support Rubber Ring




168FBE 4 ERIER

168FB PART LIST (168FB R} 4H%K)

8
,i? EEEEIY Part No. | E#44LH  Chinese Name W4T Description EQuanti

ty
1 |100011264-0003 GB5789U2k:M6x16(2% 4 4£) Bolt, M6x16 4
2 [100002316 170FHL 3k i (O 2 ) Valve Cover 1
3 [100010178 168FARL K B H (A LAk JF1) Gasket, Valve Cover 1
4 100002833 168FAE (98x912x85 it i) Breather Hose 1
5 [100004420 168FAREE A4 (414°0.5) Rocker Arm Assembly 2
6 |100004489 168FASI ISR B} (41154°0.5) Lock Nut 2
7 [100004458 168FA ] I B i 15 W25 (41 £°0.5) Adjust Nut 2
8 |100004437 168FASI 3R E Rocker Arm 2
9 |100004493 168FATEE i € (v 3 #: (41 4°0.5) Stud 2
10 /100004469 168FAREE K Rocker Arm Base 1
11 [100004580 168FARE 1) 555 Valve Spring Seat 1
12 100004588 168FAHE T i I Valve Adjust Cap, Exhaust 1
13 (100004585 168FAHE 1) 555 Valve Spring Seat 1
14 [100004564 168FA I T#1%E Valve Spring 2
15 |100004600 168FA-284 il S & Intake Valve Seal 1
16 |100002462-0001 168FAMRT LIZAR (M8x60_ % F14F) Bolt, M8x60 4
17 |100011422-0004 GB6170MZRIM8(>% %) 8% Nut, M8 2
18 (100006282 168FAHE I 75 2% (HiY) Muffler 1
19 |100006526 168FAVH 7 #i # (Jo 1 #) Gasket, Muffler 1
20 |100010387 168FARLLHEA XK E AR (M8x34) Stud, M8x34 2
21 [100009376 168FAKIEZE(F7TTC #ik ) Spark Plug 1
22 100002382 168FBHLLA & Cylinder Head 1
23 (100010352 168FAREE XK IR #:(M6x113) Stud, M6x113 2
24 |100011260-0005 GB5789U2k:M6x10(2% 4 4£) Bolt, M6x10 2
25 100007083 168FA i 5 (/£0.8) Shroud 1
26 (100005559 168FALL I %% i AR A (AT ) Gasket, Carburetor Insulator 1
27 100005599 168FALL I A BE #ubi Insulator 1
28 [100005922 168FATL i # H (o A1 #) Gasket, Carburetor 1
29 100005294 168FBAL I #F Carburetor 1
30 [100005629 168FALL I #E# # Gasket, Carburetor 1
31 [100011452-0003 GB6177. LZEIME (2= [ 4E) Nut, M6 2
32 1100004669 Air Filter Assembly 1
33 (100004993 Air Filter Base 1
34 [100004766 Air Filter Element 1
35 |100005079 Butterfly Nut 2
36 (100004840 Air Filter Cover 1
37 [100010210 168FBHL 3k B I MEKHLIK _1Cri7Ni7) Gasket, Cylinder Head 1
38 [100004395 168FAHEFF (1A 0) Push Rod 2
39 100010558 A 910%x16 Pin, ¢10x16 2
40 [100057969 168FA-2HF ST (WLAL HrBRBRAE) Exhaust Valve 1
41 100004522 168FAIE ] Intake Vavle 1
42 100004262 168FBAI J#EAE Tappet 2
43 [100003237 168FAIE ZEI Piston Ring Set 1




93

100007614-0003

168FAJH Z i KU 5 (B e 20104)

Blower Housing

94

100007365-0003

168FAJa shas i it 41 & (B 201014)

Recoil Starter

44 [100003221 168FAIG ZE4 £ ] Circlip 2
45 100003120 168FATE 4 Piston Pin 1
46 100003077 168FBi % Piston 1
47 [100003442 168FAEFF =411 Connecting Rod Assembly 1
48 |100011264-0003 GB5789U2k:M6x16(>% 4 4F) Bolt, M6x16 2
49 [100010011 168FANL i 1% 2 (S 3K) Oil Sensor 1
50 |100010680 47K (6205) Bearing, 6205 2
51 [100003695 168FB il L& J%(40Cr_01%)) Crankshaft 1
52 100010578 168FA il 2 (A5 Woodruff Key 1
53 |100008296 170-SHIH M Bh 5 41 & (258) Governor Gear 1
54 100004291 168FB R AT (BR BT R LK) Camshaft 1
55 100010146 168FA i 4 25 3 # (A1 1) Gasket, Crankcase 1
56 100010550 TN @8x14 Pin, ¢8x14 2
57 100002956 168FA i il 4 it (01 4Y) Crankcase Cover 1
58 |100004171-0002 170FHLih ZE4H & (2913 (4) Qil Plug 1
59 |100004105-0005 161FHLIl R £ (2913¢4) Dipstick 1
60 |100011319-0001 GB5789UZk:M8x32(2% 4 4¥) Bolt, M8x32 6
61 100017651 i (25%941.25%6_HIEIR IR IRIES0) Oil Seal, p25xp41.25%6 1
62 |100011215-0001 AN IZREMEx12(22 FEE) Bolt, M6x12 2
63 |100008100 168FAjH I THRI 41 4 (015 Governor Gear Bracket Assembly 1
64 (100007850 168F B A i (35 A0 42 118 [E1%716.75 [{IF£1.0)  |Governor Spring 1
65 (100007920 168FAIM 1/ (K113 %1505 KIf£0.03) Idle Spring 1
66 100007947 168FAJH I JH AT Throttle Linkage 1
67 [100039298 L70F N SC R & BAN R Fn s HfL BT ) Governor Lever 1
68 [100007986 168FAM | T H AR 14 Cotter Pin 1
69 (100017630 i (e6x11x4_F k) Qil Seal, 6x¢11x4 1
70 (100010113 O 4 [ (95.2%1.9 THAEIK) O-Ring, ¢5.2x1.9 1
71 [100007975 170Fh | TiRER Governor Gear Shaft 1
72 100005137 168FAHI 4 (7 £ Clamp 2
73 [100017788 L (p4x@8x155) Fuel Hose, @4x@8x155 1
74 100011452-0003 GB6177. 142 REM6E (=2 1) Nut, M6 2
75 |100011269-0003 GB5789Zk:M6x28(2% 4 4¥) Bolt, M6x28 1
76 [100008563-0002 168FAMIAH S (B i D 8GR 2010) Fuel Tank 1
77 1100008767 168FAH # 41 & (4 )8 ) Fuel Cap 1
78 1100010040 168FANL I 1 2% RO 23 (B 48) Oil Sensor 1
79 |100011261-0004 GB5789I2k:M6x12(>% (4 4f) Bolt, M6x12 1
80 [100010272 168FAJB IS (M10x1.25%15) Earth Bolt 2
81 100010459 P (910%1.5%(16) Washer, 910x1.5x916 2
82 100002644 168FB i il 46 14 (5 L) Crankcase 1
83 [100017644 i It (925%941.25%6 P4 ERIR) Qil Seal, p25x41.25x6 1
84 100009240 168FA T KR4 A (1A ) Ignition Module 1
85 |100011268-0003 GB5789U2k:M6x25(2% 4 4£) Bolt, M6x25 2
86 100009503 168FA A4 & (JE ki [l TEmiAN) Flywheel 1
87 100007028 168FAN (127 027) Cooling Fan 1
88 100007551 168FA/AZN S HE (Tl Bk 11 _547) Starter Cup 1
89 |100011459-0003 GB6177M2EEM14x1.5(2% %) Nut, M14x1.5 1
90 |100011262-0003 GB5789U2k:M6x14 (2% [ 4E) Bolt, M6x14 4
91 [100007226-0005 168FAJ Bh# i Rk 12 1.15M_2010%) Recoil Starter 1
92 |100009166-0001 168FAKE K I B (i et 28 A PR 1902¢h) Stop Switch 1

1

1

3

3

1

1

1

95 |100010894-0001 GBO5F-# [ @6(>% FI£¥) Washer, 96

96 |100011528-0004 GB16674/NMHIZHEMEx10(=% 1 5F) Bolt, M6x10

97 |100007053 168FA F#" #(H1L) Lower Shield
98 |100011266-0004 GB57892k:M6x20(>% 4 4¥) Bolt, M6x20

99 |100000669 168FAZL & Clip
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